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In-Band Emissions

Test Result

TestMode Antenna | Freq(MHz) Result Limit Verdict
Ant1 6265 See test graph See test graph PASS

Ant2 6265 See test graph See test graph PASS

Ant3 6265 See test graph See test graph PASS

Ant4 6265 See test graph See test graph PASS

Ant1 6425 See test graph See test graph PASS

Ant2 6425 See test graph See test graph PASS

Ant3 6425 See test graph See test graph PASS

Ant4 6425 See test graph See test graph PASS

Ant1 6585 See test graph See test graph PASS

1BE320MIMO Ant2 6585 See test graph See test graph PASS
Ant3 6585 See test graph See test graph PASS

Ant4 6585 See test graph See test graph PASS

Ant1 6745 See test graph See test graph PASS

Ant2 6745 See test graph See test graph PASS

Ant3 6745 See test graph See test graph PASS

Ant4 6745 See test graph See test graph PASS

Ant1 6905 See test graph See test graph PASS

Ant2 6905 See test graph See test graph PASS

Ant3 6905 See test graph See test graph PASS

Ant4 6905 See test graph See test graph PASS

Ant1 6115 See test graph See test graph PASS

Ant2 6115 See test graph See test graph PASS

Ant3 6115 See test graph See test graph PASS

Ant4 6115 See test graph See test graph PASS

Ant1 6275 See test graph See test graph PASS

Ant2 6275 See test graph See test graph PASS

Ant3 6275 See test graph See test graph PASS

HBE20MIMO Ant4 6275 See test graph See test graph PASS
Ant1 6415 See test graph See test graph PASS

Ant2 6415 See test graph See test graph PASS

Ant3 6415 See test graph See test graph PASS

Ant4 6415 See test graph See test graph PASS

Ant1 6435 See test graph See test graph PASS

Ant2 6435 See test graph See test graph PASS

Ant3 6435 See test graph See test graph PASS

Ant4 6435 See test graph See test graph PASS

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRBEACON19

Page Number

1 A4-326 of 428



s=amranas. FCC RF Test Report

Report No. : FR452305C

Ant1 6475 See test graph See test graph PASS
Ant2 6475 See test graph See test graph PASS
Ant3 6475 See test graph See test graph PASS
Ant4 6475 See test graph See test graph PASS
Ant1 6515 See test graph See test graph PASS
Ant2 6515 See test graph See test graph PASS
Ant3 6515 See test graph See test graph PASS
Ant4 6515 See test graph See test graph PASS
Ant1 6535 See test graph See test graph PASS
Ant2 6535 See test graph See test graph PASS
Ant3 6535 See test graph See test graph PASS
Ant4 6535 See test graph See test graph PASS
Ant1 6695 See test graph See test graph PASS
Ant2 6695 See test graph See test graph PASS
Ant3 6695 See test graph See test graph PASS
Ant4 6695 See test graph See test graph PASS
Ant1 6855 See test graph See test graph PASS
Ant2 6855 See test graph See test graph PASS
Ant3 6855 See test graph See test graph PASS
Ant4 6855 See test graph See test graph PASS
Ant1 6875 See test graph See test graph PASS
Ant2 6875 See test graph See test graph PASS
Ant3 6875 See test graph See test graph PASS
Ant4 6875 See test graph See test graph PASS
Ant1 6895 See test graph See test graph PASS
Ant2 6895 See test graph See test graph PASS
Ant3 6895 See test graph See test graph PASS
Ant4 6895 See test graph See test graph PASS
Ant1 6995 See test graph See test graph PASS
Ant2 6995 See test graph See test graph PASS
Ant3 6995 See test graph See test graph PASS
Ant4 6995 See test graph See test graph PASS
Ant1 7095 See test graph See test graph PASS
Ant2 7095 See test graph See test graph PASS
Ant3 7095 See test graph See test graph PASS
Ant4 7095 See test graph See test graph PASS
Ant1 7115 See test graph See test graph PASS
Ant2 7115 See test graph See test graph PASS
Ant3 7115 See test graph See test graph PASS
Ant4 7115 See test graph See test graph PASS
11BE40MIMO Ant1 6125 See test graph See test graph PASS

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID : 2ADZRBEACON19

Page Number

1 A4-327 of 428



s=amranas. FCC RF Test Report

Report No. : FR452305C

Ant2 6125 See test graph See test graph PASS
Ant3 6125 See test graph See test graph PASS
Ant4 6125 See test graph See test graph PASS
Ant1 6285 See test graph See test graph PASS
Ant2 6285 See test graph See test graph PASS
Ant3 6285 See test graph See test graph PASS
Ant4 6285 See test graph See test graph PASS
Ant1 6405 See test graph See test graph PASS
Ant2 6405 See test graph See test graph PASS
Ant3 6405 See test graph See test graph PASS
Ant4 6405 See test graph See test graph PASS
Ant1 6445 See test graph See test graph PASS
Ant2 6445 See test graph See test graph PASS
Ant3 6445 See test graph See test graph PASS
Ant4 6445 See test graph See test graph PASS
Ant1 6485 See test graph See test graph PASS
Ant2 6485 See test graph See test graph PASS
Ant3 6485 See test graph See test graph PASS
Ant4 6485 See test graph See test graph PASS
Ant1 6525 See test graph See test graph PASS
Ant2 6525 See test graph See test graph PASS
Ant3 6525 See test graph See test graph PASS
Ant4 6525 See test graph See test graph PASS
Ant1 6565 See test graph See test graph PASS
Ant2 6565 See test graph See test graph PASS
Ant3 6565 See test graph See test graph PASS
Ant4 6565 See test graph See test graph PASS
Ant1 6685 See test graph See test graph PASS
Ant2 6685 See test graph See test graph PASS
Ant3 6685 See test graph See test graph PASS
Ant4 6685 See test graph See test graph PASS
Ant1 6845 See test graph See test graph PASS
Ant2 6845 See test graph See test graph PASS
Ant3 6845 See test graph See test graph PASS
Ant4 6845 See test graph See test graph PASS
Ant1 6885 See test graph See test graph PASS
Ant2 6885 See test graph See test graph PASS
Ant3 6885 See test graph See test graph PASS
Ant4 6885 See test graph See test graph PASS
Ant1 6925 See test graph See test graph PASS
Ant2 6925 See test graph See test graph PASS
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Ant3 6925 See test graph See test graph PASS
Ant4 6925 See test graph See test graph PASS
Ant1 7005 See test graph See test graph PASS
Ant2 7005 See test graph See test graph PASS
Ant3 7005 See test graph See test graph PASS
Ant4 7005 See test graph See test graph PASS
Ant1 7085 See test graph See test graph PASS
Ant2 7085 See test graph See test graph PASS
Ant3 7085 See test graph See test graph PASS
Ant4 7085 See test graph See test graph PASS
Ant1 6145 See test graph See test graph PASS
Ant2 6145 See test graph See test graph PASS
Ant3 6145 See test graph See test graph PASS
Ant4 6145 See test graph See test graph PASS
Ant1 6225 See test graph See test graph PASS
Ant2 6225 See test graph See test graph PASS
Ant3 6225 See test graph See test graph PASS
Ant4 6225 See test graph See test graph PASS
Ant1 6385 See test graph See test graph PASS
Ant2 6385 See test graph See test graph PASS
Ant3 6385 See test graph See test graph PASS
Ant4 6385 See test graph See test graph PASS
Ant1 6465 See test graph See test graph PASS
Ant2 6465 See test graph See test graph PASS
Ant3 6465 See test graph See test graph PASS
11BES8OMIMO Ant4 6465 See test graph See test graph PASS
Ant1 6545 See test graph See test graph PASS
Ant2 6545 See test graph See test graph PASS
Ant3 6545 See test graph See test graph PASS
Ant4 6545 See test graph See test graph PASS
Ant1 6625 See test graph See test graph PASS
Ant2 6625 See test graph See test graph PASS
Ant3 6625 See test graph See test graph PASS
Ant4 6625 See test graph See test graph PASS
Ant1 6705 See test graph See test graph PASS
Ant2 6705 See test graph See test graph PASS
Ant3 6705 See test graph See test graph PASS
Ant4 6705 See test graph See test graph PASS
Ant1 6785 See test graph See test graph PASS
Ant2 6785 See test graph See test graph PASS
Ant3 6785 See test graph See test graph PASS
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Ant4 6785 See test graph See test graph PASS
Ant1 6865 See test graph See test graph PASS
Ant2 6865 See test graph See test graph PASS
Ant3 6865 See test graph See test graph PASS
Ant4 6865 See test graph See test graph PASS
Ant1 6945 See test graph See test graph PASS
Ant2 6945 See test graph See test graph PASS
Ant3 6945 See test graph See test graph PASS
Ant4 6945 See test graph See test graph PASS
Ant1 7025 See test graph See test graph PASS
Ant2 7025 See test graph See test graph PASS
Ant3 7025 See test graph See test graph PASS
Ant4 7025 See test graph See test graph PASS
Ant1 6185 See test graph See test graph PASS
Ant2 6185 See test graph See test graph PASS
Ant3 6185 See test graph See test graph PASS
Ant4 6185 See test graph See test graph PASS
Ant1 6345 See test graph See test graph PASS
Ant2 6345 See test graph See test graph PASS
Ant3 6345 See test graph See test graph PASS
Ant4 6345 See test graph See test graph PASS
Ant1 6505 See test graph See test graph PASS
Ant2 6505 See test graph See test graph PASS
Ant3 6505 See test graph See test graph PASS
1BE160MIMO Ant4 6505 See test graph See test graph PASS
Ant1 6665 See test graph See test graph PASS
Ant2 6665 See test graph See test graph PASS
Ant3 6665 See test graph See test graph PASS
Ant4 6665 See test graph See test graph PASS
Ant1 6825 See test graph See test graph PASS
Ant2 6825 See test graph See test graph PASS
Ant3 6825 See test graph See test graph PASS
Ant4 6825 See test graph See test graph PASS
Ant1 6985 See test graph See test graph PASS
Ant2 6985 See test graph See test graph PASS
Ant3 6985 See test graph See test graph PASS
Ant4 6985 See test graph See test graph PASS
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Test Graphs
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s=amranas. FCC RF Test Report Report No. : FR452305C

11BE320MIMO_Ant3_6265

pectrum
Ref Level 10.00 dém Offset 25.01 d& Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PabS
0 dBm=26¢
T
-10 dBrr
-20 denn
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-70 dBi
-80 derr
CF 6.265 GHz 10001 pts Span 1.6 GHz
Spectrum Emission Mask Standard: None
Peak Power 1.07 dBm RBW 5.000 MHz
Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-200.000 MHz -518.400 MHz 5,000 MHz 5.73820 GHz -50.63 dBm -51.71dB -11.71dB
-518.400 MHz -245.600 MHz 5,000 MHz 5.74668 GHz -50.80 dBém -51.88 dB -11.88 dB
-345.600 MHz -173.800 MHz 5,000 MHz 5.99537 GHz -44.76 dBm -45.83 dB -21.37 dB
-173.800 MHz -172.800 MHz 5.000 MHz 6.09128 GHz -42.19 dBm -43.27 dB -24.93 dB
172,800 MHz 173,800 MHz 5.000 MHz 643872 GHz -39.37 dBm -40.44 dB -22.11.dB
173,800 MHz 245,600 MHz 5.000 MHz 6.56729 GHz -42.05 dBm -43.12 dB -17.14 dB
345,600 MHz 518,400 MHz 5.000 MHz 6.78268 GHz -47.86 dBm -48.93 dB -8.98 dB
518,400 MHz 800,000 MHz 5,000 MHz 6.78348 GHz -47 .84 dBm -48.91 dB -8.91 dB
Marker
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Spe. m e
Ref Level 10.00 dBm Offset 25.62 dB Mode Sweep
Count 1007100
@ 1Rm View
Limit fheck PARS
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Spectrum Emission Mask Standard: None
Peak Power 1.23 dBm RBW 5.000 MHz
Range Low | RangeUp | RBW | Frequency | Power Abs Power Rel ALimit
-800.000 MHz -508.800 MHz 5.000 MHz 5.74716 GHz -50.92 dbm -52.14 db -12.14 dB
-508.800 MHz -339.200 MHz 5.000 MHz 5.75660 GHz -51.03 dBm -52.26 dB -12.29 dB
-339,200 MHz -170.600 MHz 5,000 MHz 6.09416 GHz -39.28 dBm -40.51 dB -20.50 dB
-170.600 MHz -169.600 MHz 5,000 MHz 6.09448 GHz -39.38 dBm -40.61 dB -22.28 dB
169,600 MHz 170,600 MHz 5,000 MHz 6.43552 GHz -39.59 dBm -40.81 dB -22.48 dB
170.600 MHz 339,200 MHz 5.000 MHz 6.60108 GHz -45.23 dBm -46.46 dB -18.61 dB
339,200 MHz 508.800 MHz 5,000 MHz 6.77356 GHz -48.10 dBm -49.32 dB -9.34 dB
508,800 MHz 800.000 MHz 5,000 MHz 6.77740 GHz -47.87 dBm -49.09 dB -9.09 dB
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s=amranas. FCC RF Test Report Report No. : FR452305C

11BE320MIMO_Ant1_6425

pectrum
Ref Level 10.00 dém Offset 25.58 d& Mode Sweep
Count 100/100
@ 1Rm View
Limit heck PAES
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CF 6.425 GHz 10001 pts Span 1.6 GHz
Spectrum Emission Mask Standard: None
Peak Power 3.53 dBm RBW 5.000 MHz
Range Low Range Up | RBW | Frequency | PoweraAbs | PowerRel |  Alimit
-200.000 MHz -506.400 MHz 5,000 MHz 5.87356 GHz -50.72 dBém -54.24 dB -14.24 dB
-506.,400 MHz -237.600 MHz 5,000 MHz 6.04972 GHz -38.52 dBm -42.05 dB -11.37 dB
-337.600 MHz -169.800 MHz 5,000 MHz 6.16898 GHz -34.24 dBm -37.76.dB -13.65dB
-169.800 MHz -168,800 MHz 5.000 MHz 6.25528 GHz -36.14 dBm -39.66 dB -21.33 dB
168,800 MHz 169,800 MHz 5.000 MHz 6.59472 GHz -33.43 dBm -36.96 dB -18.62 dB
169,800 MHz 237,600 MHz 5.000 MHz 6.73610 GHz -32.13 dBm -35.66 dB -8.92 dB
337,600 MHz S06.400 MHz 5,000 MHz 6.92300 GHz -46.45 dBm -49.97 dB -10.57 dB
506,400 MHz 800.000 MHz 5,000 MHz 6.95036 GHz -45.27 dBm -48.80 dB -8.80 dB
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Spe. m e
Ref Level 10.00 dBm Offset 25.59 dB Mode Sweep
Count 1007100
@ 1Rm View
Limit fheck PARS
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CF 6.425 GHz 10001 pts Span 1.6 GHz
Spectrum Emission Mask Standard: None
Peak Power 1.03 dBm RBW 5.000 MHz
Range Low | RangeUp | RBW | Frequency | Power Abs Power Rel ALimit
-800.000 MHz -518.400 MHz 5.000 MHz 5.85884 GHz -50.60 dBm -51.63 db -11.63 dB
-518.400 MHz -345.600 MHz 5.000 MHz 5.90716 GHz -51.12 dBm -52.16 dB -12.20 dB
-345.600 MHz -173.800 MHz 5,000 MHz 6.07964 GHz -46.45 dBm -47.49 dB -19.50 dB
-173.,800 MHz -172.800 MHz 5,000 MHz 6.25128 GHz -42.80 dBm -43.83 dB -25.50 dB
172,800 MHz 173.800 MHz 5.000 MHz 6.59872 GHz -41.14 dBm -42.17 dB -23.84 dB
173,800 MHz 345,600 MHz 5.000 MHz 6.73401 GHz -43.83 dBm -44.87 dB -18.57 dB
345,600 MHz 518.400 MHz 5,000 MHz 6.94316 GHz -48.91 dBm -49.94 dB -9.96 dB
518,400 MHz 800.000 MHz 5,000 MHz 6.95756 GHz -48.74 dBm -49.77 dB -9.77 dB
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11BE320MIMO_Ant3_6425

pectrum
Ref Level 10.00 dm Offset 25.47 d& Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PabS
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CF 6.425 GHz 10001 pts Span 1.6 GHz
Spectrum Emission Mask Standard: None
Peak Power 0.07 dBm RBW 5.000 MHz
Range Low Range Up | RBW | Frequency | Powerabs | PowerRel |  Alimit
-200.000 MHz -504.000 MHz 5,000 MHz 5.63564 GHz -50.16 dém -50.23 dB -10.23 dB
-504.000 MHz -236.000 MHz 5,000 MHz 5.92188 GHz -51.16 dBm -51.23dB -11.29 dB
-336.000 MHz -169.000 MHz 5,000 MHz 6.25576 GHz -39.04 dBm -39.12 dB -19.11 dB
-169.000 MHz -168,000 MHz 5,000 MHz 6.25608 GHz -39.60 dBm -39.67 dB -21.34 dB
168,000 MHz 169,000 MHz 5.000 MHz 6.59392 GHz -38.30 dBm -38.38 dB -20.04 dB
169,000 MHz 336,000 MHz 5.000 MHz 6.72057 GHz -43.45 dBm -43.52 dB -17 .46 dB
336,000 MHz 504,000 MHz 5.000 MHz 6.92796 GHz -49.27 dBm -49.34 dB -9.41 dB
504,000 MHz 800,000 MHz 5,000 MHz 6.92972 GHz -49.22 dBm -49.29 dB -9.29 dB
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Spe. m e
Ref Level 10.00 dBm Offset 25.60 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PARS
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CF 6.425 GHz 10001 pts Span 1.6 GHz
Spectrum Emission Mask Standard: None
Peak Powier 2.19 dBm RBW 5.000 MHz
Range Low | RangeUp | RBW | Frequency | Power Abs Power Rel ALimit
-800.000 MHz -511.200 MHz 5.000 MHz 5.86268 GHz -50.69 dBm -52.68 db -12.88 dB
-511.200 MHz -340.800 MHz 5.000 MHz 5.91468 GHz -51.12 dBm -53.31dB -13.37 dB
-340.800 MHz -171.400 MHz 5,000 MHz 6.10606 GHz -45.76 dBm -47.95 dB -20.98 dB
-171,400 MHz -170.400 MHz 5,000 MHz 6.25368 GHz -42.79 dBm -44.93 dB -26.65 dB
170,400 MHz 171.400 MHz 5.000 MHz 6.59632 GHz -40.42 dBm -42.61 dB -24.28 dB
171,400 MHz 340,800 MHz 5.000 MHz 6.73130 GHz -44.15 dBm -46.34 dB -19.97 dB
340,800 MHz 511,200 MHz 5.000 MHz 6.93548 GHz -48.87 dBm -51.06 dB -11.11dB
511,200 MHz 800,000 MHz 5,000 MHz 6.98924 GHz -48.69 dBm -50.88 dB -10.88 dB
Marker
L JU )| [ EEREEEE ]

Da

: 1.JUL.2024

Sporton International Inc. (Kunshan) Page Number 1 A4-334 of 428
TEL : +86-512-57900158
FCC ID : 2ADZRBEACON19



SPORTON LAB.

FCC RF Test Report

Report No. : FR452305C

11BE320MIMO_Ant1_6585

pectrum
Ref Level 10.00 dém Offset 25.61 d& Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PabS
0 dem=28¢ =—
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-70 dBi
-80 derr
CF 6.585 CHz 10001 pts Span 1.6 GHz
Spectrum Emission Mask Standard: None
Peak Power 2.03 dBm RBW 5.000 MHz
Range Low Range Up | RBW | Frequency | PoweraAbs | PowerRel |  Alimit
-200.000 MHz -511.200 MHz 5,000 MHz 6.05404 GHz -48.05 dBém -50.08 dB -10.08 dB
-511.200 MHz -240.800 MHz 5,000 MHz 6.16956 GHz -40.94 dBm -42.97 dB -0.71dB
-340.800 MHz -171.400 MHz 5,000 MHz 65.32078 GHz -31.43 dBm -33.45dB -0.50 dB
-171,400 MHz -170,400 MHz 5.000 MHz 6.41368 GHz -37.61 dBm -39.64 dB -21.31dB
170,400 MHz 171,400 MHz 5.000 MHz 6.75632 GHz -38.67 dBm 40.69 dB -22.36 dB
171,400 MHz 240,800 MHz 5.000 MHz 6.89706 GHz -32.63 dBm 34.65 dB -8.01 dB
340,800 MHz 511,200 MHz 5.000 MHz 7.09420 GHz -47.62 dBm 49.65 dB -9.79 dB
511,200 MHz 800,000 MHz 5,000 MHz 7.15964 GHz -48.06 dBm -50.08 dB -10.08 dB
Marker
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11BE320MIMO_Ant2_6585
Spe. m e
Ref Level 10.00 dBm Offset 25.67 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PARS
0 dBm=24¢ 7=
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CF 6.585 GHz

10001 pts

Span 1.6 GHz

Spectrum Emission Mask
Peak Power 0.64 dBm

Standard: None

RBW 5.000 MHz

Power Abs Power Rel ALimit

-45.84 db
-49.18 dB
-47.79 dB
-41.39 dB
-40.61 dB
-46.95 dB
-50.57 dB
-50.48 dB

Range Low | RangeUp | RBW | Frequency |
-800.000 MHz -511.200 MHz 5.000 MHz 6.07340 GHz -48.20 dBm
-511,200 MHz -340.800 MHz 5.000 MHz 6.07388 GHz -48.54 dBm
-340,800 MHz -171.400 MHz 5.000 MHz 6.24460 GHz -47.16 dBm
-171,400 MHz -170.400 MHz 5.000 MHz 6.41368 GHz -40.75 dBm
170,400 MHz 171.400 MHz 5.000 MHz 6.75632 GHz -39.98 dBm
171,400 MHz 340,800 MHz 5.000 MHz 6.92252 GHz -46.31 dBm
340,800 MHz | 511,200 MHz 5.000 MHz 7.09612 GHz -49.93 dBm
511,200 MHz | 800.000 MHz 5,000 MHz 7.09628 GHz -49.84 dBm
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SPORTON LAB.

FCC RF Test Report

Report No

.- FR452305C

11BE320MIMO_Ant3_6585

pectrum
Ref Level 10.00 dém Offset 25.73 d& Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PabS
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Spectrum Emission Mask Standard: None
Peak Power 0.35 dBm RBW 5.000 MHz
Range Low Range Up | RBW Frequency | PowerAbs | PowerRel |  ALimit
-200.000 MHz -508.800 MHz 5,000 MHz 6.07292 GHz -48.54 dBm -48.80 dB -8.89 dB
-508.800 MHz -2339.200 MHz 5,000 MHz 6.07660 GHz -48.86 dBm -49.21 dB -0.24 dB
-339.200 MHz -170.600 MHz 5,000 MHz 6.24780 GHz -47.91 dBm -43.26 dB -20.35 dB
-170.600 MHz -169.600 MHz 5.000 MHz 6.41448 GHz -40.84 dBm -41.19.dB -22.85 dB
169,600 MHz 170,600 MHz 5.000 MHz 6.75552 GHz -40.30 dBm -40.65 dB -22.31dB
170,600 MHz 239,200 MHz 5.000 MHz 6.91980 GHz -47.07 dBm -47.42 dB -19.63 dB
339,200 MHz 508,800 MHz 5.000 MHz 7.09372 GHz -50.18 dBm -50.53 dB -10.53 dB
508,800 MHz 800,000 MHz 5,000 MHz 7.10540 GHz -50.11 dBm -50.46 dB -10.46 dB
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Spe. m e
Ref Level 10.00 dBm Offset 25.82 dB Mode Sweep
Count 100/100
@ 1Rm View
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CF 6.585 GHz 10001 pts Span 1.6 GHz
Spectrum Emission Mask Standard: None
Peak Powier 1.98 dBm RBW 5.000 MHz
Range Low | RangeUp | RBW | Frequency | Power Abs Power Rel ALimit
-800.000 MHz -506.400 MHz 5.000 MHz 6.07724 GHz -48.15 dBm -50.13 db -10.13 dB
-506.400 MHz -337.600 MHz 5.000 MHz 6.07948 GHz -48.49 dBm -50.47 dB -10.53 dB
-337.600 MHz -169.800 MHz 5,000 MHz 6.25100 GHz -47.16 dBm -49.15 dB -21.32 dB
-169.800 MHz -168.800 MHz 5,000 MHz 6.41528 GHz -40.69 dBm -42.67 dB -24.33 dB
168,800 MHz 169,800 MHz 5,000 MHz 6.75472 GHz -38.93 dBm -40.91 dB -22.58 dB
169,800 MHz 337.600 MHz 5.000 MHz 6.75488 GHz -38.42 dBm -40.40 dB -20.40 dB
337,600 MHz 506,400 MHz 5.000 MHz 7.09116 GHz -49.84 dBm -51.82 dB -11.84 dB
506,400 MHz 800,000 MHz 5,000 MHz 7.11180 GHz -49.60 dBm -51.58 dB -11.58 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR452305C

11BE320MIMO_Ant1_6745

pectrum
Ref Level 10.00 dm Offset 25.26 d& Mode Sweep
Count 95/100
@ 1Rm View
Limit ¢heck PabS
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CF 6.745 GHz 10001 pts Span 1.6 GHz
Spectrum Emission Mask Standard: None
Peak Power 1.27 dBm RBW 5.000 MHz
Range Low Range Up | RBW | Frequency | PoweraAbs | PowerRel |  Alimit
-200.000 MHz -501.600 MHz 5,000 MHz 6.22012 GHz -45.20 dBm -46.47 dB -6.47 dB
-501.600 MHz -334.400 MHz 5,000 MHz 6.31756 GHz -41.16 dBm -42.44 dB -7.76.dB
-334,400 MHz -168.200 MHz 5,000 MHz 6.47232 GHz -32.93 dBm -34.21dB -0.18 dB
-168.200 MHz -167.200 MHz 5.000 MHz 6.57688 GHz -36.10 dBm -37.37 dB -19.03 dB
167,200 MHz 168,200 MHz 5.000 MHz 6.91212 GHz -38.20 dBm -39.47 dB -21.14 dB
168,200 MHz 334,400 MHz 5.000 MHz 7.05B67 GHz -33.54 dBm -34.81 dB -7.81 dB
334,400 MHz 501,600 MHz 5.000 MHz 7.21100 GHz -45.16 dBm -46.43 dB -8.98 dB
501,600 MHz 800,000 MHz 5,000 MHz 7.27372 GHz -48.12 dBm -49.39 dB -9.39 dB
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Spe. m e
Ref Level 10.00 dBm Offset 25.40 dB Mode Sweep
Count 95/100
@ 1Rm View
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CF 6.745 GHz 10001 pts Span 1.6 GHz
Spectrum Emission Mask Standard: None
Peak Powier 0.55 dBm RBW 5.000 MHz
Range Low | RangeUp | RBW | Frequency | Power Abs Power Rel ALimit
-800.000 MHz -511.200 MHz 5.000 MHz 6.22876 GHz -48.29 dbm -45.684 db -8.84 db
-511.200 MHz -340.800 MHz 5.000 MHz 6.23404 GHz -48.36 dBm -45.91 dB -8.92 db
-340.800 MHz -171.400 MHz 5,000 MHz 6.40444 GHz -47.11 dBm -47.66 dB -19.67 dB
-171,400 MHz -170.400 MHz 5.000 MHz 6.57368 GHz -41.25 dBm -41.80 dB -23.47 dB
170,400 MHz 171.400 MHz 5.000 MHz 6.91632 GHz -41.28 dBm -41.83 dB -23.50 dB
171,400 MHz 340,800 MHz 5.000 MHz 7.05770 GHz -46.22 dBm -46.77 dB -20.09 dB
340,800 MHz 511,200 MHz 5.000 MHz 7.25612 GHz -50.79 dBm -51.34 dB -11.34 dB
511,200 MHz 800,000 MHz 5,000 MHz 7.25724 GHz -50.70 dBm -51.25 dB -11.25 dB
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SPORTON LAB.

FCC RF Test Report

Report No

11BE320MIMO_Ant3_6745

pectrum
Ref Level 10.00 dém Offset 25.42 dB Mode Sweep
Count 95/100
@ 1Rm View
Limit ¢heck PabS
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Spectrum Emission Mask Standard: None
Peak Power -0.29 dBm RBW 5.000 MHz
Range Low Range Up | RBW | Frequency | PoweraAbs | PowerRel |  Alimit
-200.000 MHz -501.600 MHz 5,000 MHz 6.23500 GHz -48.26 dBm -47.97 dB -7.97 dB
-501.600 MHz -334.400 MHz 5,000 MHz 6.24380 GHz -48.44 dBm -48.15 dB -8.18 dB
-334,400 MHz -168.200 MHz 5,000 MHz 6.57608 GHz -38.71 dBm -38.42 dB -18.38 dB
-168.200 MHz -167.200 MHz 5.000 MHz 6.57688 GHz -38.63 dBm -38.34 dB -20.01 dB
167,200 MHz 168,200 MHz 5.000 MHz 6.91212 GHz -38.81 dBm -38.52 dB -20.19 dB
168,200 MHz 334,400 MHz 5.000 MHz 6.91344 GHz -38.80 dBm -38.51 dB -18.50 dB
334,400 MHz 501,600 MHz 5.000 MHz 7.24588 GHz -50.70 dBm -50.41 dB -10.46 dB
501,600 MHz 800,000 MHz 5,000 MHz 7.26588 GHz -50.61 dBm -50.32 dB -10.32 dB
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Spe. m e
Ref Level 10.00 dBm Offset 25.46 dB Mode Sweep
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@ 1Rm View
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Spectrum Emission Mask
Peak Power 0.55 dBm

Standard: None

RBW 5.000 MHz

-8.99 db

-9.25 db
-19.97 dB
-22.68 dB
-23.04 dB
-20.98 dB
-11.21 dB
-11.21 dB

Range Low | RangeUp | RBW | Frequency | Power Abs Power Rel ALimit
-800.000 MHz -506.400 MHz 5.000 MHz 6.176852 GHz -48.34 dBm -48.69 dB
-506.400 MHz -337.600 MHz 5.000 MHz 6.236884 GHz -48.68 dBm -49.23 dB
-337.600 MHz -169.800 MHz 5.000 MHz 6.40892 GHz -47 .34 dBm -47.90 dB
-169,800 MHz -168,800 MHz 5.000 MHz 6.57528 GHz -40.46 dBm -41.01 dB
168,800 MHz 169,800 MHz 5.000 MHz 6.91472 GHz -40.82 dBm -41.38 dB
169,800 MHz 337.600 MHz 5.000 MHz 6.91504 GHz -40.44 dBm -40.99 dB
337,600 MHz | 506.400 MHz 5.000 MHz 7.25116 GHz -50.64 dBm -51.19 dB
506,400 MHz | 800.000 MHz 5,000 MHz 7.25644 GHz -50.66 dBm -51.21 dB
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SPORTON LAB.

FCC RF Test Report

Report No

11BE320MIMO_Ant1_6905

pectrum
Ref Level 10.00 dém Offset 26.06 d& Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PabS
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CF 6.905 GHz 10001 pts Span 1.6 GHz
Spectrum Emission Mask Standard: None
Peak Power -1.07 dBm RBW 5.000 MHz
Range Low Range Up | RBW | Frequency | PoweraAbs | PowerRel |  Alimit
-200.000 MHz -508.800 MHz 5,000 MHz 6.37980 GHz -48.08 dBm -47.01 dB -7.01dB
-508.800 MHz -2339.200 MHz 5,000 MHz 6.39628 GHz -48.63 dBm -47.55 dB -7.56 dB
-339.200 MHz -170.600 MHz 5,000 MHz 6.65586 GHz -37.63 dBm -36.56 dB -12.83 dB
-170.600 MHz -169.600 MHz 5.000 MHz 6.73448 GHz -41.10 dBm 40.02 dB -21.69 dB
169,600 MHz 170,600 MHz 5.000 MHz 7.07552 GHz -44.27 dBm 43.20 dB -24.87 dB
170,600 MHz 239,200 MHz 5.000 MHz 7.21562 GHz -46.50 dBm 45.43 dB -18.79 dB
339,200 MHz 508,800 MHz 5.000 MHz 7.41356 GHz -50.89 dBm 49.82 dB -9.84 dB
508,800 MHz 800,000 MHz 5,000 MHz 7.45404 GHz -50.70 dBm -49.63 dB -9.63 dB
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Spe. m e
Ref Level 10.00 dBm Offset 25.95 dB Mode Sweep
Count 100/100
@ 1Rm View
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CF 6.905 GHz 10001 pts Span 1.6 GHz
Spectrum Emission Mask Standard: None
Peak Powier -0.50 dBm RBW 5.000 MHz
Range Low | Range Up RBW | Frequency | Power Abs Power Rel ALimit
-800.000 MHz -508.800 MHz 5.000 MHz 6.37164 GHz -49.05 dBm -45.55 db -8.55 db
-508.800 MHz -339.200 MHz 5.000 MHz 6.39708 GHz -48.98 dBm -485.48 db -8.55 db
-339,200 MHz -170.600 MHz 5,000 MHz 6.73416 GHz -39.88 dBm -39.38 dB -19.37 dB
-170.600 MHz -169.600 MHz 5,000 MHz 6.73448 GHz -40.51 dBm -40.01 dB -21.68 dB
169,600 MHz 170,600 MHz 5,000 MHz 7.07552 GHz -43.54 dBm -43.04 dB -24.71 dB
170.600 MHz 339,200 MHz 5.000 MHz 7.24332 GHz -49.79 dBm -49.29 dB -21.34 dB
339,200 MHz 508,800 MHz 5.000 MHz 7.41372 GHz -51.25 dBm -50.75 dB -10.76 dB
508,800 MHz 800,000 MHz 5,000 MHz 7.41388 GHz -51.08 dBm -50.58 dB -10.58 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR452305C

11BE320MIMO_Ant3_6905

pectrum
Ref Level 10.00 dém Offset 26.00 d& Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PabS
0 dBm=26¢
0 don [T
-20 denn = =
30 d8 L |
-40d = B
-60 di
-70 dBi
80 dBr
CF 6.905 GHz 10001 pts Span 1.6 GHz
Spectrum Emission Mask Standard: None
Peak Power -1.84 dBm RBW 5.000 MHz
Range Low Range Up | RBW | Frequency | PoweraAbs | PowerRel |  Alimit
-200.000 MHz -504.000 MHz 5,000 MHz 6.40076 GHz -48.22 dBém -46.39 dB -6.39 dB
-504.000 MHz -236.000 MHz 5,000 MHz 6.40156 GHz -48.26 dBm -46.43 dB -6.47 dB
-336.000 MHz -169.000 MHz 5,000 MHz 6.56940 GHz -46.81 dBm -44.97 dB -16.99 dB
-169.000 MHz -168,000 MHz 5.000 MHz 6.73608 GHz -40.66 dBm -38.82 dB -20.49 dB
168,000 MHz 169,000 MHz 5.000 MHz 7.07392 GHz -43.58 dBm -41.74 dB -23.41 dB
169,000 MHz 236,000 MHz 5.000 MHz 7.23916 GHz -49.49 dBm -47.66 dB -19.75 dB
336,000 MHz 504,000 MHz 5.000 MHz 7.40892 GHz -51.10 dBm -49.26 dB -9.27 dB
504,000 MHz 800,000 MHz 5,000 MHz 7.41244 GHz -51.01 dBm -49.17 dB -9.17 dB
Marker
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11BE320MIMO_Ant4_6905
Spe. m e
Ref Level 10.00 dBm Offset 26.21 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PARS
0 dBrp Bt
|f' S
-10 derr
-20 dBm | -
30 dB L T
-40 di / ‘-\\'
— — -
-60 dl
-70 dB
-80 der
CF 6.905 GHz 10001 pts Span 1.6 GHz
Spectrum Emission Mask Standard: None
Peak Povier -1.84 dBm RBW 5.000 MHz
Range Low | RangeUp | RBW | Frequency | Power Abs Power Rel ALimit
-800.000 MHz -508.800 MHz 5.000 MHz 6.38476 GHz -48.66 dbm -45.63 db -6.93 db
-508.800 MHz -339.200 MHz 5.000 MHz 6.39692 GHz -48.70 dBm -45.86 dB -6.91 dB
-339,200 MHz -170.600 MHz 5,000 MHz 6.56604 GHz -47.61 dBm -45.78 dB -17.79 dB
-170.600 MHz -169.600 MHz 5,000 MHz 6.73448 GHz -41.66 dBm -39.82 dB -21.49 dB
169,600 MHz 170,600 MHz 5.000 MHz 7.07552 GHz -44.31 dBm -42.47 dB -24.14 dB
170.600 MHz 339,200 MHz 5.000 MHz 7.24268 GHz -49.74 dBm -47.90 dB -19.97 dB
339,200 MHz 508,800 MHz 5.000 MHz 7.41372 GHz -50.81 dBm -48.98 dB -8.98 dB
508,800 MHz 800,000 MHz 5,000 MHz 7.41548 GHz -50.74 dBm -48.90 dB -8.90 dB
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11BE20MIMO_Ant1_6115

Spectrum

Ref Level 10.00 dém Offset 24.09 d& Mode Sweep
Count 100/100
@ 1Rm View
Limit heck PaRS
0 deR=28
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=70 aB
-80 di
CF 6.115 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -11.93 dBm RBW 200.000 kHz
Range Low | Range U, | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-50.000 MHz -32,700 MHz 00.000 kHz {06715 GHz -65.79 dBm -53.86 dB -13.86 dB
-32.700 MHz -21.800 MHz 00.000 kHz .08239 GHz -66.48 dBm -54.55 dB -14.64 dB
-21.800 MHz -11.900 MHz 00.000 kHz .10298 GHz -49.66 dBm -37.72 dB -17.63 dB
-11.900 MHz | -10.900 MHz | 200.000 kHz | .10313 GHz -50.05dBm | -38.11dB | -18.61dB
10.900 MHz 11.900 MHz | 200.000 kHz 6.12689 GHz -49.94 dBm -38.01 dB -18.31 dB
11,900 MHz 21.800 MHz |~ 200,000 kHz 6.12713 GHz -49.24 dBm -37.31dB -17.12 dB
21,800 MHz 32,700 MHz | 200.000 kHz 6.14757 GHz -65.65 dBm -53.72 dB -13.87 db
32,700 MHz 50,000 MHz | 200.000 kHz 6.14861 GHz -64.96 dBm -53.03 dB -13.03 dB
™
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Date: 29.JUN.2024 02:17:02

11BE20MIMO_Ant2_6115

Spectrum o

Ref Level 10.00 dBm Offset 25.00 d& Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PAES

0 dER<28

-10 di

20 d| f 1
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-60 di / \
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70 dém
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CF 6.115 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -13.12 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |

-50,000 MHz -33.150 MHz 200,000 kHz 6.08111 GHz -66.13 dBm -53.01 dB -13.01dB
-33,150 MHz -22,100 MHz | 200.000 kHz 6.08190 GHz -66.73 dBm -53.61 dB -13.66 dB |
-22,100 MHz -12,050 MHz | 200.000 kHz 6.10286 GHz -51.39 dBm -38.27 d -18.21 dB
-12.050 MHz | -11.050 MHz | 200.000 kHz | 6.10297 GHz -51.19 dBm | -38.08dB  -18.38dB
11,050 MHz 12.050 MHz | 200.000 kHz 6.12704 GHz -51.91 dBm -38.79 dB -19.09 dB
12,050 MHz 22,100 MHz |~ 200,000 kHz 6.12707 GHz -51.99 dBm -38.87 dB -18.85 dB
22,100 MHz 33,150 MHz | 200.000 kHz 6.14794 GHz -66.21 dBém -53.00 dB -13.33 dB
33,150 MHz 50,000 MHz | 200.000 kHz 6.15772 GHz -65.85 dBém -52.73 dB -12.73 dB
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11BE20MIMO_Ant3_6115

Spectrum

Ref Level 10.00 dém Offset 25.10 d& Mode Sweep
Count 100/100
@ 1Rm View

Limit ¢heck PASS
0 deR=2E

o J n
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-70 dBi
-80 dl
CF 6.115 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -12.98 dBm RBW 200.000 kHz
Range Low | Range U, | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-50.000 MHz -33.450 MHz 00.000 kHz 06719 GHz -65.88 dBm -52.91 dB -12.91 dB
-33.450 MHz -22,300 MHz 00.000 kHz .0B156 GHz -66.59 dBm -53.61 dB -13.62 dB
-22.300 MHz -12.150 MHz 00.000 kHz .10285 GHz -52.31 dBm -39.34 dB -19.33 dB
-12.150 MHz | -11.150 MHz | 200.000 kHz | .10286 GHz -52.18dBm | -39.20dB | -19.30dB
11,150 MHz 12,150 MHz | 200.000 kHz 6.12715 GHz -52.17 dBm -39.19 dB -19.20 dB
12,150 MHz 22,300 MHz | 200,000 kHz 6.12730 GHz -51.89 dBm -38.91dB -18.80 dB
22,300 MHz 33,450 MHz | 200.000 kHz 6.14828 GHz -66.24 dBm -53.26 dB -13.44 dB
33,450 MHz 50,000 MHz | 200.000 kHz 6.15477 GHz -65.93 dém -52.95 dB -12.95 dB
™
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11BE20MIMO_Ant4_6115

Spectrum o

Ref Level 10.00 dBm Offset 25.13 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
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70 d

-80d

CF 6.115 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -13.27 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |

-50,000 MHz -32,700 MHz 200,000 kHz 6.07790 GHz -66.11 dBm -52.84 dB -12.84 dB
-32,700 MHz -21,800 MHz | 200.000 kHz 6.08243 GHz -66.42 dBm -53.15 dB -13.20 dB
-21,800 MHz -11.900 MHz | 200.000 kHz 6.10310 GHz -50.59 dBm -37.32dB -17.31dB
-11.900 MHz | -10.900 MHz | 200,000 kHz | 6.10311 GHz -50.88 dBm | -37.60dB  -17.90dB
10.900 MHz 11.900 MHz | 200.000 kHz 6.12688 GHz -50.66 dBm -37.29 dB -17.89 dB
11,900 MHz 21.800 MHz |~ 200,000 kHz 6.12692 GHz -50.41 dBm -37.14 dB -17.12 dB
21,800 MHz 32,700 MHz | 200.000 kHz 6.14769 GHz -66.31 dBm -53.04 dB -13.04 dB
32,700 MHz 50,000 MHz | 200.000 kHz 6.15571 GHz -65.74 dBém -52.46 dB -12.46 dB
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Report No

.. FR452305C

11BE20MIMO_Ant1_6275

Spectrum

Ref Level 10.00 dm Offset 25.47 d& Mode Sweep

Count 100/100

@ 1Rm View
Limit ¢heck PABS
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-80 dl

CF 6.275 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -12.65 dBm RBW 200.000 kHz
Range Low | Range U, | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-50.000 MHz -31.800 MHz 00.000 kHz 23772 GHz -65.05 dBm -52.40 dB -12.40 dB
-31.800 MHz -21.200 MHz 00.000 kHz 24323 GHz -65.53 dBm -52.88 dB -12 dB
-21.200 MHz -11.600 MHz 00.000 kHz 26337 GHz -47.94 dBm -35.29 dB -15.27 dB
-11.600 MHz | -10.600 MHz | 200.000 kHz | 26340 GHz -4766dbm | -35.01dB | -15.11dB
10,600 MHz 11.600 MHz | 200.000 kHz 6.28660 GHz -48.29 dBm -35.64 dB -15.74 dB
11,600 MHz 21.200 MHz |~ 200,000 kHz 6.28664 GHz -47.38 dBm -34.73 dB -14.70 dB
21,200 MHz 31,800 MHz = 200.000 kHz 6.30663 GHz -65.50 dBm -52.85 dB -13.05 dB
31,800 MHz 50,000 MHz | 200.000 kHz 6.31571 GHz -65.14 dBm -52.50 dB -12.50 dB
™
il J
Date: 29.JUN.2024 02:

11BE20MIMO_Ant2_6275

Spectrum o

Ref Level 10.00 dBm Offset 25.66 dB Mode Sweep

Count 1007100

@ 1Rm View
Limit fheck PARS
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CF 6.275 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -12.61 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-50,000 MHz -33.000 MHz 200,000 kHz 6.23986 GHz -64.96 dBm -52.35 dB -12.35dB |
-33,000 MHz -22,000 MHz | 200.000 kHz 6.24207 GHz -65.42 dBm -52.81 dB -12.90 dB
-22,000 MHz -12,000 MHz | 200.000 kHz 6.26299 GHz -50.70 dBm -38.00 dB -18.08 dB
-12,000 MHz | -11.000 MHz | 200,000 kHz | 6.26302 GHz -50.79 dBm | 38.19dR  -18.49dB
11,000 MHz 12.000 MHz | 200.000 kHz 6.28699 GHz -51.41 dBm -38.80 dB -19.10 dB
12,000 MHz 22,000 MHz |~ 200,000 kHz 6.28714 GHz -51.12 dBm -38.51dB -18.41 dB
22,000 MHz 33,000 MHz | 200.000 kHz 6.30790 GHz -65.64 dBm -53.03 dB -13.13 dB
33,000 MHz 50,000 MHz | 200.000 kHz 6.31768 GHz -64.96 dBm -52.35 dB -12.35 dB
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11BE20MIMO_Ant3_6275

Spectrum

Ref Level 10.00 dém Offset 25.80 d& Mode Sweep
Count 100/100
@ 1Rm View

Limit ¢heck PASS
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CF 6.275 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -12.65 dBm RBW 200.000 kHz
Range Low | Range U, | RBW | Frequency | PowerAbs | PowerRel |  ALimit

-50.000 MHz -33.000 MHz 00.000 kHz 24144 GHz -64.68 dBm -52.03 dB -12.03 dB
-33.000 MHz -22,000 MHz 00.000 kHz 24202 GHz -65.34 dBm -52.68 dB -12.70 dB
-22,000 MHz -12.000 MHz 00.000 kHz 26298 GHz -50.75 dBm -38.10 dB -18.08 dB
-12.000 MHz | -11.000 MHz | 200.000 kHz | 26302 GHz 5086 dBm | -38.31dB | -18.61dB
11,000 MHz 12.000 MHz | 200.000 kHz 6.28699 GHz -50.88 dBm -38.23 dB -18.53 dB
12,000 MHz 22,000 MHz |~ 200,000 kHz 6.28701 GHz -50.60 dBm -37.95dB -17.94 dB
22,000 MHz 33,000 MHz | 200.000 kHz 6.30798 GHz -65.39 dBm -52.74 dB -12.76 dB
33,000 MHz 50,000 MHz | 200.000 kHz 6.32199 GHz -64.94 dBém -52.28 dB -12.28 dB
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11BE20MIMO_Ant4_6275

Spectrum o

Ref Level 10.00 dBm Offset 25.69 dB Mode Sweep

Count 100/100
@ 1Rm View

Limit ¢heck PAES
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-70d
-80d
CF 6.275 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -12.99 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-50,000 MHz -33.000 MHz 200,000 kHz 6.23648 GHz -64.80 dBm -51.81dB -11.81dB
-33,000 MHz -22,000 MHz | 200.000 kHz 6.24211 GHz -65.26 dBm -52.26 dB -12.38.dB |
-22,000 MHz -12,000 MHz | 200.000 kHz 6.26294 GHz -50.70 dBm -37.70 dB -17.65dB |
-12,000 MHz | -11.000 MHz | 200,000 kHz | 6.26301 GHz -50.77 dbm | -37.78dB | -17.88dB
11,000 MHz 12.000 MHz | 200.000 kHz 6.28700 GHz -51.39 dBm -38.40 dB -18.50 dB
12,000 MHz 22,000 MHz |~ 200,000 kHz 6.28710 GHz -51.11 dBm -38.11dB -18.04 dB
22,000 MHz 33,000 MHz | 200.000 kHz 6.30785 GHz -65.41 dBém -52.42 dB -12.50 dB
33,000 MHz 50,000 MHz | 200.000 kHz 6.32298 GHz -65.14 dBm -52.14 dB -12.14 dB
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FCC RF Test Report

SPORTON LAB.

Report No. : FR452305C

11BE20MIMO_Ant1_6415

Spectrum

Ref Level 10.00 dBm
Count 100/100

Offset 25.58 d&

Mode Sweep

@ 1Rm View

Limit ¢heck
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-80 di

CF 6.415 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask

Peak Power -12.60 dBm

Standard: None

RBW 200.000 kHz

Range Low | Range U | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-50,000 MHz 31,500 MHz 200,000 kHz .37438 GHz -54.29 dBm -51.60 dB -11.69 db
-31,500 MHz -21.000 MHz 200,000 kHz .38357 GHz -65.02 dBm -52.42 dB -12.51 dB
-21,000 MHz -11.500 MHz 200,000 kHz 40344 GHz -46.80 dbm -34.20 dB -14.15 dB
-11500 MHz | -10.500 MHz | 200,000 kHz | 40351 GHz -47.02 dbm__ -34.41dB __ -1451dB
10.500 MHz 11.500 MHz = 200.000 kHz 6.42649 GHz -48.27 dBm -35.66 dB -15.97 dB
11,500 MHz 21.000 MHz = 200,000 kHz 6.42656 GHz -47.00 dBm -34.29 dB -14.35 dB
21,000 MHz 31,500 MHz | 200.000 kHz 6.44648 GHz -65.35 dBém -52.75 dB -12.77 db
31,500 MHz 50,000 MHz | 200.000 kHz 644881 GHz -64.88 dBm -52.27 dB -12.27 dB
7
I J
Date: 28.JUN.2024 02:45:49
11BE20MIMO_Ant2_6415
Spectrum o
Ref Level 10.00 dBm Offset 25.59 dB Mode Sweep
Count 1007100
@ 1Rm View
Limit ¢heck PAES
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CF 6.415 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -12.77 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-50,000 MHz -33.150 MHz 200,000 kHz 6.38094 GHz -65.05 dBm -52.28 dB -12.28 dB
-33,150 MHz -22,100 MHz | 200.000 kHz 6.38196 GHz -65.16 dBm -52.39 d -12.50dB |
-22,100 MHz -12,050 MHz | 200.000 kHz 6.40294 GHz -51.49 dBm -38.72 dB -18.72 dB
-12.050 MHz | -11.050 MHz | 200.000 kHz | 6.40296 GHz -52.65 dBm | -39.88dB | -10.98dB
11,050 MHz 12.050 MHz | 200.000 kHz 6.42704 GHz -51.39 dBm -38.62 dB -18.92 dB
12,050 MHz 22,100 MHz |~ 200,000 kHz 6.42711 GHz -50.69 dBm -37.92 dB -17.87 db
22,100 MHz 33,150 MHz | 200.000 kHz 6.44808 GHz -65.24 dBm -52.47 dB -12.54 dB
33,150 MHz 50,000 MHz | 200.000 kHz 644886 GHz -64.72 deém -51.95 dB -11.95 dB
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Report No. : FR452305C

11BE20MIMO_Ant3_6415

Spectrum

Count 100/100

Ref Level 10.00 dm Offset 25.47 d&

Mode Sweep

@ 1Rm View

Limit ¢heck
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CF 6.415 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask

Peak Power -12.44 dBm

Standard: None

RBW 200.000 kHz

JL

Date: 29.JUN.2024 02:48:10

Range Low | Range U, | RBW | Frequency | PowerAbs | PowerRel | Alimit |
-50.000 MHz -33.300 MHz 00.000 kHz 37443 GHz -64.57 dBm -52.13 dB -12.13 dB
-33.300 MHz -22.200 MHz 00.000 kHz 38176 GHz -65.61 dBm -53.17 dB -13.23 dB
-22.200 MHz -12.100 MHz 00.000 kHz 40290 GHz -52.05 dBm -39.61 dB -1961 dB
-12.100 MHz | -11.100 MHz | 00.000 kHz | 40292 GHz -52.43 dBm__ -40.00 dB | -20.30 dB
11,100 MHz 12,100 MHz | 200.000 kHz 6.42708 GHz -51.30 dBm -38.86 dB -19.16 dB
12,100 MHz 22,200 MHz | 200,000 kHz 6.42714 GHz -51.59 dBm -39.15 dB -19.12 dB
22,200 MHz 33,300 MHz | 200.000 kHz 6.44826 GHz -65.51 dBm -53.07 dB -13.12 dB
33,300 MHz 50,000 MHz | 200.000 kHz 6.45120 GHz -63.01 dBém -50.57 dB -10.57 dB

™

Gy e

11BE20MIMO_Ant4_6415
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Ref Level 10.00 dBm Offset 25.60 dB Mode Sweep

Count 1007100

@ 1Rm View
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CF 6.415 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -12.74 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-50,000 MHz -32,700 MHz 200,000 kHz 6.37436 GHz -64.86 dBm -52.12 dB -12.12dB
-32,700 MHz -21,800 MHz | 200.000 kHz 6.38248 GHz -64.91 dBm -52.16 dB -12.36 dB
-21,800 MHz -11.900 MHz | 200.000 kHz 6.40298 GHz -49.85 dBm -37.11dB -17.01dB
-11.900 MHz | -10.900 MHz | 200,000 kHz | 6.40311 GHz -50.06 dBm | -37.31dB | -17.61dB
10.900 MHz 11.900 MHz | 200.000 kHz 6.42689 GHz -51.82 dBm -39.08 dB -19.38 dB
11,900 MHz 21.800 MHz |~ 200,000 kHz 6.42697 GHz -52.39 dBm -39.64 dB -19.59 dB
21,800 MHz 32,700 MHz | 200.000 kHz 6.44766 GHz -65.42 dBém -52.67 dB -12.71 dB
32,700 MHz 50,000 MHz | 200.000 kHz 6.45111 GHz -64.62 dém -51.87 dB -11.87 dB
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11BE20MIMO_Ant1_6435

Spectrum

Ref Level 10.00 dém Offset 25.57 d& Mode Sweep
Count 100/100
@ 1Rm View
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CF 6.435 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -12.96 dBm RBW 200.000 kHz
Range Low | Range U, | RBW | Frequency | PowerAbs | PowerRel |  ALlimit
-50.000 MHz -32,700 MHz 00.000 kHz 39974 GHz -64.95 dBm -51.99 dB -11.99 dB
-32.700 MHz -21.800 MHz 00.000 kHz 40231 GHz -65.27 dBm -52.31 dB -12.32 dB
-21.800 MHz -11.800 MHz 00.000 kHz 42309 GHz -49.49 dBm -36.53 dB -16.53 dB
-11.900 MHz | -10.900 MHz | 200.000 kHz | 42311 GHz -5049dBm | -37.53dB | -17.63dB
10.900 MHz 11.900 MHz | 200.000 kHz 6.44688 GHz -49.45 dBm -36.48 dB -16.78 dB
11,900 MHz 21.800 MHz |~ 200,000 kHz 6.44691 GHz -50.07 dBm -37.11dB -17.09 dB
21,800 MHz 32,700 MHz | 200.000 kHz 6.46760 GHz -65.44 dBm -52.48 db -12.50 dB
32,700 MHz 50,000 MHz | 200.000 kHz 6.46804 GHz -65.09 dBém -52.13 dB -12.13 dB
™
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Ref Level 10.00 dBm Offset 25.64 dB Mode Sweep
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Limit ¢heck PAES

0 dEfeas

-10dl

s t \

J’ Rl

-30 — |y
-40 df

Py / \
-60 dl / \

ot NV -
-70d
-80d
CF 6.435 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -13.36 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-50,000 MHz -33.300 MHz 200,000 kHz 6.39748 GHz -64.94 dBm -51.58 dB -11.58dB |
-33,300 MHz -22,200 MHz | 200.000 kHz 6.40175 GHz -65.29 dBm -51.93 dB -11.98 dB
-22,200 MHz -12,100 MHz | 200.000 kHz 6.42277 GHz -51.82 dBm -38.45 dB -18.34 dB
-12,100 MHz | -11.100 MHz | 200,000 kHz | 6.42291 GHz -51.59 dBm | -38.23dB | -18.33dB
11,100 MHz 12,100 MHz | 200.000 kHz 6.44709 GHz -52.26 dBm -38.90 dB -19.20 dB
12,100 MHz 22,200 MHz | 200,000 kHz 6.44724 GHz -52.15 dBm -38.78 dB -18.68 dB
22,200 MHz 33,300 MHz | 200.000 kHz 6.46E18 GHz -65.50 dBm -52.14 dB -12.27 db
33,300 MHz 50,000 MHz | 200.000 kHz 6.481735 GHz -64.99 dém -51.63 dB -11.63 dB
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Spectrum

Ref Level 10.00 dém Offset 25.54 dB Mode Sweep
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@ 1Rm View
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CF 6.435 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -13.11 dBm RBW 200.000 kHz
Range Low | Range U, | RBW | Frequency | PowerAbs | PowerRel |  ALlimit
-50.000 MHz -32,850 MHz 00.000 kHz 39984 GHz -65.04 dBm -51.93 dB -11.93 dB
-32.850 MHz -21.900 MHz 00.000 kHz 40221 GHz -65.45 dBm -52.34 dB -12.41 dB
-21.900 MHz -11.950 MHz 00.000 kHz 42288 GHz -51.66 dBm -38.55 dB -18.41 dB
-11.950 MHz | -10.950 MHz | 200.000 kHz | 42306 GHz -5130dBm | -38.19dB | -18.29dB
10.950 MHz 11.950 MHz | 200.000 kHz 6.44694 GHz -50.51 dBm -37.40 dB -17.50 dB
11,950 MHz 21.900 MHz |~ 200,000 kHz 6.44703 GHz -50.38 dBm -37.27 dB -17.21dB
21,900 MHz 32,850 MHz | 200.000 kHz 6.46779 GHz -65.49 dém -52.38 dB -12.45 dB
32,850 MHz 50,000 MHz | 200.000 kHz 6.47274 GHz -64.94 dBém -51.83 dB -11.83 dB
™
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Limit ¢heck PAES

0 dER<28

-10 di

=20 d| J \l
=30 di f \
o T/ -
-60 di / \

T
-70d
-80d
CF 6.435 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -12.77 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-50,000 MHz -33.000 MHz 200,000 kHz 6.40148 GHz -64.87 dBm -52.10 dB -12.10dB
-33,000 MHz -22,000 MHz | 200.000 kHz 6.40206 GHz -65.14 dBm -52.37 dB -12.43 dB
-22,000 MHz -12,000 MHz | 200.000 kHz 6.42291 GHz -50.81 dBm -38.04 dB -17.97 dB
-12,000 MHz | -11.000 MHz | 200,000 kHz | 6.42300 GHz -51.18 dBm | -38.41dB -18.51dB
11,000 MHz 12.000 MHz | 200.000 kHz 6.44700 GHz -50.71 dBm -37.94 dB -18.04 dB
12,000 MHz 22,000 MHz |~ 200,000 kHz 6.44705 GHz -50.05 dBm -37.28 dB -17.25dB
22,000 MHz 33,000 MHz | 200.000 kHz 6.46791 GHz -65.32 dBm -52.55 dB -12.66 dB
33,000 MHz 50,000 MHz | 200.000 kHz 6.47531 GHz -64.87 dBém -52.10 dB -12.10 dB
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Spectrum

Ref Level 10.00 dém Offset 25.61 d& Mode Sweep
Count 100/100
@ 1Rm View
Limit heck PaRS
0 deR=28

-10 d|

T 1

4 il
=0 ] I
and { |

-40 di

-50 dBi / \ T
o s /

P A )
-70d
-80 dl
CF 6.475 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -12.64 dBm RBW 200.000 kHz
Range Low | Range U, | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-50.000 MHz -32,100 MHz 00.000 kHz 43478 GHz -64.70 dBm -52.06 dB -12.06 dB
-32,100 MHz -21.400 MHz 00.000 kHz 44297 GHz -65.12 dBm -52.48 dB -12.55 dB
-21.400 MHz -11.700 MHz 00.000 kHz 46330 GHz -49.55 dBm -36.91 dB -16.90 dB
-11.700 MHz | -10.700 MHz | 200.000 kHz | 46331 GHz -4924dbm | -3660dB | -16.70dB
10.700 MHz 11.700 MHz | 200.000 kHz 6.48670 GHz -48.59 dBm -35.95 dB -16.05 dB
11,700 MHz 21,400 MHz = 200,000 kHz 6.48673 GHz -47.59 dBm -34.94 dB -14.92 dB
21,400 MHz 32,100 MHz | 200.000 kHz 6.50709 GHz -65.12 dBém -52.48 db -12.49 dB
32,100 MHz 50,000 MHz | 200.000 kHz 6.50953 GHz -64.87 dBém -52.23 dB -12.23 dB
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CF 6.475 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -13.23 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-50,000 MHz -33.150 MHz 200,000 kHz 6.44146 GHz -64.98 dBm -51.75 dB -11.75dB
-33,150 MHz -22,100 MHz | 200.000 kHz 6.44189 GHz -65.54 dBm -52.31 dB -12.35dB |
-22,100 MHz -12,050 MHz | 200.000 kHz 6.46294 GHz -50.75 dBm -37.52dB -17.51dB
-12.050 MHz | -11.050 MHz | 200.000 kHz | 6.46296 GHz -51.58 dBm | -38.35dB | -18.45dB
11,050 MHz 12.050 MHz | 200.000 kHz 6.48705 GHz -51.77 dBm -38.53 dB -18.63 dB
12,050 MHz 22,100 MHz |~ 200,000 kHz 6.48707 GHz -51.44 dBm -38.21dB -18.20 dB
22,100 MHz 33,150 MHz | 200.000 kHz 6.50786 GHz -65.28 dBm -52.05 dB -12.37 db
33,150 MHz 50,000 MHz | 200.000 kHz 6.50943 GHz -65.09 dBém -51.86 dB -11.86 dB
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Ref Level 10.00 dém Offset 25.68 d& Mode Sweep
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CF 6.475 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -12.35 dBm RBW 200.000 kHz
Range Low | Range U | RBW |  Freguency Power Abs | PowerRel |  ALimit
-50.000 MHz -33.600 MHz 00.000 kHz 44005 GHz -64.81 dBm -52.45 dB -12.45 dB
-33.600 MHz -22.400 MHz 00.000 kHz 44152 GHz -64.90 dBm -52.54 dB -12.67 dB
-22.400 MHz -12.200 MHz 00.000 kHz 46274 GHz -51.60 dBm -39.25 dB -19.20 dB
-12.200 MHz | -11.200 MHz | 200.000 kHz | 46282 GHz 5168dBm | -39.32dB | -19.82dB
11,200 MHz 12.200 MHz | 200.000 kHz 6.48719 GHz 5151 dBm -39.15 dB -19.45 dB
12,200 MHz 22,400 MHz |~ 200,000 kHz 6.48724 GHz -51.53 dBm -39.18 dB -19.14 dB
22,400 MHz 33,600 MHz | 200.000 kHz 6.50849 GHz -65.25 dBm -52.89 dB -13.00 dB
33,600 MHz 50,000 MHz | 200.000 kHz 6.51864 GHz -64.79 dém -52.43 dB -12.43 dB
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Spectrum Emission Mask

Peak Power -12.47 dBm

Standard: None

RBW 200.000 kHz

Date: 29.JUN.2024

JL

Rangelow | RangeUp | RBW |  Frequency Power Abs | PowerRel |  ALimit |
-50,000 MHz -33.000 MHz | 200,000 kHz 6.43879 GHz -64.61 dBm -52.15 dB -12.15 dB
-33,000 MHz -22,000 MHz | 200.000 kHz 6.44227 GHz -64.73 dBm -52.26 dB -12.55 dB |
-22,000 MHz -12,000 MHz | 200.000 kHz 6.46297 GHz -50.92 dBm -38.45 dB -18.42 dB
412000 MHz | -11.000 MHz | 200.000 kHz | 6.46302 GHz 5126dBm | -38.79de | -19.09dB

11,000 MHz 12.000 MHz | 200.000 kHz 6.48699 GHz -50.28 dBm -37.81dB -18.11dB

12,000 MHz 22,000 MHz |~ 200,000 kHz 6.48702 GHz -50.73 dBm -38.26 dB -18.25 dB

22,000 MHz 33,000 MHz | 200.000 kHz 6.50788 GHz -64.74 dBém -52.27 dB -12.40 dB

33,000 MHz 50,000 MHz | 200.000 kHz 6.51119 GHz -64.69 dém -52.22 dB -12.22 dB
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Spectrum Emission Mask
Peak Power -12.21 dBm

Standard: None

RBW 200.000 kHz

Range Low | Range U, | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-50.000 MHz -32,250 MHz 00.000 kHz 48056 GHz -64.99 dBm -52.78 dB -12.78 dB
-32.250 MHz -21.500 MHz 00.000 kHz 48286 GHz -65.38 dBm -53.17 dB -13.29 dB
-21.500 MHz -11.750 MHz 00.000 kHz 50321 GHz -49.76 dBm -37.55 dB -17.51 dB
11,750 MHz | -10.750 MHz | 200.000 kHz | 50326 GHz 49.89dBm | -37.68db __ -17.78dB
10.750 MHz 11.750 MHz | 200.000 kHz 6.52670 GHz -48.22 dBm -36.01 dB -16.91 dB
11,750 MHz 21.500 MHz = 200,000 kHz 6.52681 GHz -47.73 dBm -35.52 dB -15.47 dB
21,500 MHz 32,250 MHz | 200.000 kHz 6.54723 GHz -65.44 dBm -53.24 dB -13.26 dB
32,250 MHz 50,000 MHz | 200.000 kHz 6.55673 GHz -64.95 dém -52.74 dB -12.74 dB
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Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-50,000 MHz -32.700 MHz | 200,000 kHz 6.47510 GHz -65.02 dBm -53.38 dB -13.38.dB |
-32,700 MHz 21,800 MHz | 200.000 kHz 6.48233 GHz -65.07 dBm -53.44 dB -13.47 dB
-21,800 MHz 11,900 MHz | 200.000 kHz 6.50309 GHz -51.03 dBm -39.40 dB -19.39 dB
-11900 MHz | -10.900 MHz | 200.000 kHz | 6.50311 GHz -51.76 dBm | 40.12dB | 2022 dB

10.900 MHz 11.900 MHz | 200.000 kHz 6.52690 GHz -48.95 dBm -37.32.dB -17.42 de

11,900 MHz 21.800 MHz |~ 200,000 kHz 6.52693 GHz -48.85 dBm -37.22dB -17.20 dB

21,800 MHz 32,700 MHz | 200.000 kHz 6.54765 GHz -65.11 dBm -53.48 db -13.54 dB

32,700 MHz 50,000 MHz | 200.000 kHz 6.55822 GHz -64.79 dém -53.16 dB -13.16 dB
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Spectrum Emission Mask Standard: None
Peak Power -12.67 dBm RBW 200.000 kHz
Range Low | Range U | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-50.000 MHz =33.750 MHz 00.000 kHz 476590 GHz -64.74 dBm -52.07 dB -12.08 dB
-33.750 MHz -22,500 MHz 00.000 kHz 48140 GHz -65.19 dBm -52.52 dB -12.68 dB
-22.500 MHz -12.250 MHz 00.000 kHz 50273 GHz -51.56 dBm -38.89 dB -18.88 dB
-12.250 MHz | -11.250 MHz | 200.000 kHz | 50276 GHz -52.49 dBm__ -39.82 dB | -19.92 dB
11,250 MHz 12,250 MHz | 200.000 kHz 6.52724 GHz -52.32 dBm -39.65 dB -19.95 dB
12,250 MHz 22,500 MHz |~ 200,000 kHz 6.52731 GHz -51.85 dBm -39.18 dB -19.14 dB
22,500 MHz 33,750 MHz | 200.000 kHz 6.54869 GHz -65.10 dBm -52.43 db -12.48 db
33,750 MHz 50,000 MHz | 200.000 kHz 6.55894 GHz -64.89 dBém -52.23 dB -12.23 dB
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Spectrum Emission Mask Standard: None
Peak Power -12.33 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-50,000 MHz -32,850 MHz 200,000 kHz 6.48177 GHz -65.01 dBm -52.69 dB -12.69 dB
-32,850 MHz -21.900 MHz | 200.000 kHz 6.48217 GHz -65.34 dBm -53.01 dB -13.02 dB
-21,900 MHz -11.950 MHz | 200.000 kHz 6.50297 GHz -49.79 dBm -37.46 dB -17.40 dB
-11.950 MHz | -10.950 MHz | 200.000 kHz | 6.50307 GHz -50.04 dBm | -37.71dB | -18.21dB
10.950 MHz 11.950 MHz | 200.000 kHz 6.52694 GHz -51.03 dBm -38.70 dB -18.80 dB
11,950 MHz 21.900 MHz |~ 200,000 kHz 6.52697 GHz -50.42 dBm -38.09 dB -18.08 dB
21,900 MHz 32,850 MHz | 200.000 kHz 6.54782 GHz -65.41 dBém -53.08 dB -13.12 dB
32,850 MHz 50,000 MHz | 200.000 kHz 6.55987 GHz -64.80 dBém -52.47 dB -12.47 dB
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Spectrum Emission Mask Standard: None
Peak Power -12.44 dBm RBW 200.000 kHz
Range Low | Range U, | RBW | Frequency | PowerAbs | PowerRel |  ALlimit
-50.000 MHz -31.800 MHz 00.000 kHz 50263 GHz -64.82 dBm -52.38 dB -12.38 dB
-31.800 MHz -21.200 MHz 00.000 kHz .S0321 GHz -65.31 dBm -52.87 dB -12.88 dB
-21.200 MHz -11.600 MHz 00.000 kHz 52340 GHz -48.13 dBm -35.69 dB -15.68 dB
-11.600 MHz | -10.600 MHz | 200.000 kHz | 52341 GHz -47.892dBm | -35.48dB | -15.78dB
10,600 MHz 11.600 MHz | 200.000 kHz 6.54657 GHz -47.40 dBm -34.96 dB -15.46 dB
11,600 MHz 21.200 MHz |~ 200,000 kHz 6.54665 GHz -47.06 dBm -34.61 dB -14.58 dB
21,200 MHz 31,800 MHz = 200.000 kHz 6.56670 GHz -65.46 dBm -53.02 dB -13.12 dB
31,800 MHz 50,000 MHz | 200.000 kHz 6.56844 GHz -64.90 dém -52.46 dB -12.46 dB
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CF 6.535 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -12.72 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-50,000 MHz -33.000 MHz 200,000 kHz 6.49969 GHz -64.88 dBm -52.16 dB -12.16 dB
-33,000 MHz -22,000 MHz | 200.000 kHz 6.50213 GHz -65.34 dBm -52.62 dB -12.76 dB
-22,000 MHz -12,000 MHz | 200.000 kHz 6.52297 GHz -50.09 dBm -37.37 dB -17.35dB |
-12,000 MHz | -11.000 MHz | 200,000 kHz | 6.52301 GHz -50.87 dBm | 38.25 dB -18.35 dB
11,000 MHz 12.000 MHz | 200.000 kHz 6.54699 GHz -51.16 dBm -38.44 dB -18.54 dB
12,000 MHz 22,000 MHz |~ 200,000 kHz 6.54703 GHz -50.95 dBm -38.23 dB -18.21 dB
22,000 MHz 33,000 MHz | 200.000 kHz 6.596786 GHz -65.37 dBm -52.65 dB -12.81 dB
33,000 MHz 50,000 MHz | 200.000 kHz 6.56860 GHz -65.15 dBém -52.43 dB -12.43 dB
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